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B3LIEOL Bmbs30639Mgdgmo dErmIols ys8mEos
(3919 x 1918 x 19 1s3)
Facade Block Test ( 39 cm x 19 cm x 19 cm)
39930l dmbsgdgdo
Customer Data
Bodvdols Hamaybods 2 Lagogeo Bodwrmdol omdado 83 390/190/190
Quantity of samples Size of test samples , mm
398m3wobl 83900
Test Results
Bodwmdol # 1 9
Sample
e e 1.03.2023 1.03.2023
est Day
608980l bBmzabyds |, comy
Sample age , day 28+ 28+
%bamquob boba®deogmds , 8 o5 28
uration of test , sec

Bodwmdol Bmdgdoe , 49
Sample size , mm A/B 390/ 190 390/ 190

H 190 190
60080l §mbos , 33
Sample weight , kg 16.6 17.2
Bmgryeradomo fmbs , 33/6°
Density weight , kg/m? 1.18 1.22
9603930 @G3OS, 36
Load of destruction , kN sl HSitg
Lod@goE9 310835%) , R, 833s
Strength on compression , R , Mpa 7.17 6.08

>l53365 b 3ol bydmsanm boddzoggs R = 6.62 833
Conclusion Block average strength R =6.62 MPa
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CUSTOMER : "dgmgan” DATE : 3/1/2023
CUSTOMER I 0dmfsdmeing RAPOR NO i #1
ADRESS 1 I m@bjyz0, ddgon Lemmznblgadol 3.6 STANDARD ¥
ADRESS 2 : RESERVE 1 H
BLOCK TYPE i gobowal dgmmzn RESERVE 2 :
: RESERVE 3 E
T.No |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  |TEST DATE SAMPLE DAY FORCE STRENGTH
mm mm mm g gfcm3 t1 t2 day kN N/mm2
1 |0 390 190 16600 1.18 30.1.2023 1.3.2023 28+ 531.55 7.17
2 [190 390 190 17200 1.22 30.1.2023 1.3.2023 28+ 450.45 6.08
3
4
5
6
AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 16
960 12.8
720 9.6
D1
480 r B2 6.4
2
240 3.2
0-+ 0
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Controlerer ’

Renat Begishev




